

Certificate EN 10204/3.1

Certificate No	885	Certificate Date	
Customer		Consignee	

Contract Number	96		
Order number	96	Batch number	696
Product	Molybdenum 361 (99.95 %)		
Condition	Round rods		
Dimension	Dia 6 x 1000 mm		
Quantity	20 pcs		
Weight / length	5.862 kg		
Specification	ASTM B387		
Producer			

ÖRNEKTİR

Nominal Chemical composition								
	Mo	C	C	N	Fe	Ni	Si	Ti
%	99.959	0.005	0.005	0.001	0.003	0.003	0.006	0.006
%	Zr	W						
	0.007	0.005						

Mechanical data		Test Report No						
Temp	0.2 % Yield	Tensile	% Elongation	Hardness	% Reduction	% Electrical	Density	Grain size
C°	N/mm ²	N/mm ²	On 50 mm	HRC	of area	Conductivity	g/cm ³	ASTM E 112
	490	600	15					

Remarks

Signature	
Date	